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Sample Description
Color
Style / Item No.

PVC BLOCKOUT
WHITE
S-TFW552828B 610GSM

The above data and information was / were submitted and identified on behalf of the client. SGS is not
responsible for the authenticity, integrity and results of the data and information and / or the validity of the

conclusion.

SGS Ref No.
Sample Receiving Date

Test Performing Date

—
AJFS2305003823FF

May 15, 2023

May 15, 2023 to Jun.01, 2023

Test Result Summary

Test(s) Requested Result(s)
DIN 4102-1:1998-05 The sample tested meets the requirements of class B1 of DIN 4102-1:1998-
05 Clause 6.

Summary:

1. For further details, please refer to the following page(s).
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TESTS AND RESULTS

Test Conducted:
These tests are conducted in DIN 4102-1:1998-05 Clause 6 Class B building materials according to the
application.

Conditioning:
Temperature: (23+2)°C; Relative Humidity: (504 6)%; Duration: 2 weeks;

Test Requirement:

All materials, except flooring, may be classed as B1 materials if they

— withstand the test specified in DIN 4102-16 using the ‘Brandschacht’ apparatus specified in DIN 4102-15, and
— meet the requirements for class B2 materials.

The test using the ‘Brandschacht’ apparatus described in DIN 4102-15 (cf. subclause 6.1.3.1) shall be deemed passed
if

— the mean value for the residual length (portion of specimen that has not burned or charred; cf. subclause

9.1 of DIN 4102-16) of each specimen is at least 15 cm and no individual values are lower than 0 cm,

— the mean effluent temperature does not exceed 200 °C in any test,

— the requirement for the residual length of each specimen is met even where there is afterflame, afterglow, or
smouldering.

Test Results:
1.DIN 4102-1 B2 Test Result

Results

Parameter Bottom edge ignition Surface ignition

#1 #2 #3 #4 #5 #6 #7 #8 #9 #10

Specimen ignition

Yes* Yes* Yes* Yes* Yes* Yes* Yes* Yes* Yes* Yes*
(Yes/No)

Ignition ceased time(s) - - - - - - - - - -

If flame tip reached
150mm line/40,190mm No No No No No No No No No No
line(Yes/No)

Ignition time to reached
150mm line/40,190mm - - - - - - - - - -

line(s)
Filter paper ignition No No No No No No No No No No
(Yes/No)
Smoke developments Slight smoke Slight smoke

Remark: *--The specimen was ignited but self-extinguished after removed the burner.

Class B2 Test requirement:
This test shall be deemed passed if, for any of the five specimens tested, flaming does not reach the gauge mark
within 20 seconds after flame application, either with bottom edge ignition or surface ignition.

Sub-conclusion: Pass
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2.Additional DIN4102-16 Test Result
Group 1:
Parameter Results
#1 #2 #3 #4 Average value
Remaining length (cm) 40 32 33 35 35
Max. flue gas 08
temperature (°C)
After flame / after glow 0
(s)
Other observation Charring
Group 2:
Parameter Results
#1 #2 #3 #4 Average value
Remaining length (cm) 30 35 37 30 33
Max. flue gas
o 102
temperature (°C)
After flame / after glow
0
(s)
Other observation Charring
Group 3:
Parameter Results
#1 #2 #3 #4 Average value
Remaining length (cm) 34 40 40 35 37
Max. flue gas
temperature (°C) 99
After flame / after glow
0
(s)
Other observation Charring

Sub-conclusion: Pass

Conclusions:

The sample tested meets the requirements of class B1 of DIN 4102-1:1998-05 Clause 6.

Note: This document cannot be reproduced except full, without prior written approval of the Company.

Unless otherwise agreed in wrmng this document is issued by the Company subject to its General Conditions of Service printed
overleaf, on t or ace ible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Gonditions for Electronic Documents at hitp:/lwww.sgs.com/en/ Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the Eimitatmn of liability, indemnification ané Jurisdiction issues defined therein. Any holder of this document is
advised that information tained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for?ery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sampia(s} tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us attelephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

7B Furogean sl Pk .| Shuehe Scuh Rod Musha Seci Dang Toun S Foshen Gngiong Clina 528333 £ (86~757)22805888  f (86-757)22805858 Www.sgsgroup.com.cn

HE - E-RUTREEARGENSAERIER SEN LRSI BHE M4: 526333 t (86-757)22805888 f (86-757)22805858 sgs.china@sgs.com
I
Member of the SGS Group (SGS SA)



Test Report

No. SDFS2306003077FF Date: Jun.02, 2023 Page 4 of 4

SAMPLE INFORMATION AND PICTURES

Area Density: 610g/m?

Thickness:

0.4mm

Remark: This test report is issued based on the modification of the original No. SDFS2305002643FF test
report issued on Jun.02, 2023. And the original report is still valid. According to applicant’s requirements,
following changes are included:

a. Change of applicant’s name.

b. Change of applicant’s address.
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2 Inspection & Testing Services &

***End of Report***
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